
 

 

City of Edmond 

Water Resources 

2014 Annual Report 



Acknowledgement 

 

The Water Resources Department wishes to acknowledge the 
efforts of several persons in the timely production of this 
document. Without their expertise, effort, and unique abilities 
this would not have been possible and certainly the document 
would not have been produced as the professional and 
attractive package it is. 

 

These persons are: 

Earl Hall, Kris Neifing, Ron Birdsong, Sam Drain, Keith Stewart, 
Cynthia Moore, Susan Miller, Rae Reese, Jennifer Young, and 
Jennifer Slack. 

  



City Information 

 

Population Estimate 

 2010 2011 2012 2013 2014 

*Edmond 
Population 

81,405 83,019 83,035 84,524 84,757 
[...]
Raw vs. Effluent TSS 

 Raw TSS mg/L Effluent TSS mg/L 

January 172.4 3 

February 144.8 2.1 

March 153.3 3.2 

April 165.6 2.1 

May 146 2.3 

June 115.7 2.1 

July 134.3 2 

August 135.1 2 

September 116.3 2.1 

October 137.1 2.4 

November 164.4 2.2 

December 145.6 2.6 



35

35

Arcadia
Lake

Covell Rd

Danforth Rd

Edmond Rd

15th St

33rd St

Memorial Rd

Coffee Creek Rd

Sorghum Mill Rd

Waterloo Rd

We
ste

rn 
Av

e

Sa
nta

 Fe
 Av

e

Ke
lly

 Av
e

Br
oa

dw
ay

Br
ya

nt 
Av

e

Co
ltra

ne
 R

d

So
on

er 
Rd

Air
 D

ep
ot 

Blv
d

Mi
dw

es
t B

lvd

Do
ug

las
 Bl

vd

Po
st 

Rd

We
stm

ins
ter

 R
d

Oak Tree Oak Tree Reserve

Coffee Creek

Chisholm Creek

Spring Creek

Fire Station 4

33rd Street

40th Street

Memorial

Coffee Creek Plant
WWTP

Lift Stations

0 1 20.5
Miles

January 14, 2009

City of Edmond

The City of Edmond disclaims any warranty or merchantability or warranty for fitness of use for a 
particular purpose, expressed or implied, with respect to this data.  Furthermore, the City of 
Edmond disclaims any responsibility for the accuracy or completeness of this data.

Legend

WWTP Waste Water Treatment Plant

Lift Station
City Limits
Railroad
Streets



 

 

Lift Station Name Location Number 
of 

Pumps 

Motor 
HP 

Pump 
GPM 

CHISHOLM CREEK ¾ Mile North of Covell on Western 2 150 1500 
1 300 3000 

COFFEE CREEK South side of Coffee Creek, ¼ mile 
east of Santa Fe Ave. 

3 75 1500 

COFFEE CREEK 
TREATMENT 

PLANT 

Coffee Creek Plant grounds 2 75 1100 
1 60 3000 

MEMORIAL 
ROAD 

North side of Memorial, ½ miles 
west of I-35 

2 3 75 

OAK TREE 6340 North Santa Fe Ave 3 130 1100 
OAK TREE 
RESERVE 

East side of Kelly , ¾ mile past 
Sorghum Mill 

2 20 450 

SPRING CREEK ¼ mile east of I-35 on 66 Highway 1 30 1000 
1 75 2000 
2 125 3100 

33rd Street South side of 33rd St, ½ miles west of 
I-35 

2 10 75 

40th Street 40th St between Karen and Stevens 
Dr. 

2 30 200 

 





 

 

BIOSOLIDS APPLICATION SITES 

Field 
Name 

Legal Description Latitude Longitude 

CR-1   SW/4 SEC 26 T14N R1W 35o 39’ 28.613”    -97o 16’ 44.667”   

CR-2  S/2 SW/4 SEC 26 T14N R1W 35o 39’ 13.342”    -97o 16’ 35.11”   

GM-1 NE 1/4 NE 1/2 SE 1/4 SEC 8 T14N R1W 35o 42’ 12.803” -97o 19’ 9.387” 

GM-2 NE 1/4 NE 1/2 SE 1/4 SEC 8 T14N R1W 35o 42’ 32.465” -97o 19’ 21.433 

JG-2  W/2 NE/4 SEC 30 T14N R1W 35o 39’ 56.94” -97o 20’ 34.022” 

JG-3   NE/4 SEC 30 T14N R1W 35o 39’ 56.993” -97o 20’ 29.663” 

JG-4  S/2 NE/4 SEC  30 T14N R1W 35o 39’ 38.531”   -97o 20’ 34.857” 

JG-5  W/2 NW/4 SEC 29 T14N R1W 35o 39’ 56.098”    -97o 20’ 5.815”   

JG-6  W/2 NW/4 SEC. 29 T14N R1W 35o 39’ 40.748”    -97o 20’ 3.511”   

JG-13  NW/4 NW/4 SEC 21 T14N R1W 35o 40’ 48.561” -97o 18’ 59.003”   

JG-14  SW/4 SW/4 SEC 16 T14N R1W 35o 41’ 1.442”  -97o 18’ 49.714”   

JG-15  W/2 SW/4 SEC 16 T14N R1W 35o 41’ 7.379”  -97o 19’ 3.689”   

JG-16  NW/4 SW/4 SEC 16 T14N R1W 35o 41’ 13.657”   -97o 19’ 4.669” 

JG-17  N/2 SW/4 SEC 16 T14N R1W 35o 41’ 14.08”    -97o 18’ 58.135 

JG-18  E/2 SW/4 SEC 21 T14N R1W 35o 40’ 11.561”    -97o 18’ 44.847”   

JG-19  NE/4 NW/4 SEC 35 T14N R1W 35o 39’ 2.845”   -97o 16’ 36.389” 

JG-20  N/2 NE/4 SEC 35 T14N R1W 35o 39’ 4.193”    -97o 16’ 19.267 

JM-1  S/2    NW/4 SEC 8 T14N R1W 35o 42’ 28.745” -97o 19’ 29.088” 

JM-2  S/2    NW/4 SEC 8 T14N R1W 35o 42’ 18.487” -97o 19’ 29.782 

JM-3  S/2     NW/4 SEC 8 T14N R1W 35o 42’ 7.524 -97o 19’ 31.045” 

JM-4  S/2    NW/4 SEC 8 T14N R1W 35o 42’ 19.92 -97o 20’ 8.191” 

LS-1   SW/4 SEC 24 T14N R2W 35o 40’ 5.795”    -97o 22’ 5.878”   

LS-2  W/2 SE/4 SEC 19 T14N R1W 35o 40’ 15.436”    -97o 20’ 36.527 

LS-3  N/2 NE/4 SEC 28 T14N R1W 35o 39’ 59.139”    -97o 18’ 20.074”  

LS-4   NE/4 SEC 28 T14N R1W 35o 39’ 41.501”    -97o 18’ 13.096”  

LS-5  E/2 SW/4 SEC 21 T14N R1W 35o 40’ 23.184”    -97o 18’ 57.692”   

LS-8  W/2 NE/4 SEC 25 T14N R2W 35o 39’ 52.351”    -97o 21’ 39.77 

LS-9  E/2 NE/4 SEC 25 T14N R2W 35o 39’ 44.149”    -97o 21’ 23.639”   

LS-11   SW/4 SEC 2 T14N R2W 35o 40’ 5.795”    -97o 22’ 5.878”   

LS-12  E/2 SE/4 SEC 19 T14N R1W 35o 40’ 2.498”    -97o 20’ 28.158” 

LS-13  W/2 SE/4 SEC 24 T14N R2W 35o 40’ 3.011”    -97o 21’ 43.151”   

LS-14  N/2 NW/4 SEC 25 T14N R2W 350 40’ 1.465”  -970 21’ 46.087” 

LS-15   NW/4 SEC 26 T14N R2W 350 39’ 51.827”  -970 22’ 16.714” 

LS-16   SW/4 SEC 35 T14N R1W 350 38’ 18.751”  -970 16’ 52.775” 

 



 

 

 

Section 3 

Water Production 



Kris Neifing

Water Resources 

Superintendant

Earl Hall

Assistant Superintendant

Compliance Specialist

Augustus Jaja

Lab Technician

Chris Patrick

Lab Technician

Tom Urban

Lab Technician

Jennifer Slack

Administrative 

Assistant

Ron Birdsong

Chief Plant Mechanic

James Montgomery

I & C Technician

Maintenance

Kelly Platt

Plant Mechanic

Kevin Seagraves

Well Helper

John Whipple

Plant Mechanic

Paul Fitzpatrick

Well Operator

Riley Akers

Well Helper

Sam Drain

“Well Daddy”

Well Crew Leader

Sheena Zahler

Well Helper

Scott Horner

Chief Plant Operator

Alex Opare

Operator

Josh Jacobs

Operator

Keith Hernandez

Operator

Steven Payne

Operator

Terry Dale

Operator

TJ Stanley

Operator

Water Treatment Plant

Organizational Chart 2014



Raw Water From
Arcadia Lake

LT2 Sample Site

Ozone Destruct Unit

East Contact 
Clarifiers

West Contact 
Clarifiers

Sludge

To Water
Distribution

Back Wash

Waste Washwater

GAC
Containers

F.W.

GW
Well

Decant
PS

RM
107 OPS

Area
Office

ODU
LOX

CO2
storage

Chemical

Ozone
Gen

High Lift
Pump

Station

Maintenance

Clearwell 
No. 2

Clearwell 
No. 1

1

2

3

4

5

6

7

8

9

GAC
Pump

Station
Flocculating 
Clarifier #2

Flocculating 
Clarifier #1

Recarb
Basin/Post

ozone
Filter and

Operations Building

Mixers

Pre
Ozone

RW
Screen 
Building

Sludge Drying Beds

Sludge Drying Beds

Washwater Basins

No. 1

No. 2

No. 3

No. 4

W a t e r  t r e a t m e n t  P l a n t
City of Edmond, Oklahoma

PWSID#  OK1020723



WATER TREATMENT PLANT AND WELLS 

Water Resources, Water Division, personnel continued to perform sampling and monitoring work at well 
sites and water distribution sites to meet all regulatory parameters and we are happy to report a 100% 
compliance rate for 2014. The total gallons produced for the Water Plant and Wells was 3,736,965,609.  
Total operations and maintenance expeditures for 2014 were approximately $4,706, 408.  We have 
completed a number of projects intended to reinvest in existing infrastructure. These include painting 
the plant lime silos, replacing media in the plant multi-media filters, and specifying and obtaining heavy 
equipment to provide the capability for staff to remove processed lime sludge from drying beds. The 
lime sludge removal was previously outsourced. Purchasing the heavy equipment will allow Edmond to 
bring the lime sludge removal process in-house where costs can be better controlled. 

We have also completed a number of projects to enhance water production and supply for the future. 
These projects include: booster stations to help maintain good system pressure, improvements in water 
transmission and distribution lines to allow us to deliver water more effectively, the design and 
construction of the Breakpoint Chlorination Facility at Mitch Park (to convert Oklahoma City water to 
the same type of chlorine disinfectant as Edmond water), and the design and construction of the 
Northwest complex for water storage and distribution. 

In addition to the measures noted above Edmond has negotiated with Oklahoma City and has secured 
an agreement that will provide for the purchase of millions of gallons (up to a maximum of 15.0 million 
gallons per day) of water produced at Oklahoma City’s Hefner Road Water Treatment Plant. This water 
will be stored at, and distributed from, the Northwest complex. 

The Edmond area experienced a hot dry late summer by recent standards. This resulted in a higher 
water supply demand than has been seen in recent years. We continued to experience an increase in 
consumer demand for water through the rest of 2014. Edmond’s single day, peak demand, usage was 
17,950,913 gallons on September 1, 2014.  Mandatory water conservation was implemented last 
summer, and thanks to the cooperation of our water customers the residence addressing system was 
effective. 

Edmond’s Treatment Plant was constructed and completed in 1987. This facility treats water from 
Arcadia Lake, which provides flood control, water supply, and recreation for the Upper Deep Fork River 
Basin. Edmond’s facility is equipped with many treatment processes to ensure a high quality of water is 
produced. The Edmond Water Treatment Plant is designed to treat 12.0 MGD. Major water treatment 
plant upgrades were completed in 2004.  

The following is a brief description of the treatment process, after water from Arcadia Lake is pumped to 
the plant headworks: 

 Screen building: Screens remove leaves, sticks, fish, and other large debris. 

 Air stripping: Aeration is intended to remove certain dissolved gases in the water. It can also be 
used to increase the waters dissolved oxygen content,  which is the first step in the removal of 
iron and manganese. 

Pre-ozone: Ozone is a better virucide than chlorine. Unlike chlorine, there are  no disinfection 
byproducts produced. Ozonation removes color, odor, and taste. This process also oxidizes iron, 
manganese, sulfide, and organics. 

Flocculation, Clarifiers: This process gathers together the fine, light particles to  form larger 
particles that will not readily settle or filter out of the water. The floc settles out the larger 



particles.  Arcadia Lake raw water quality has historically been good enough to allow Edmond to 
forego this systems use. 

Chemical Building: Pebble quick lime is mixed with the water to form calcium hydroxide for 
softening purposes. Polymer is added as a coagulant aid. 

Solids Contact Clarifiers: These units are designed to allow the lime and other solids to settle 
out of the water after hardness reduction. 

Post-ozone: Ozone is a better virucide than chlorine. Unlike chlorine, there are  no disinfection 
byproducts produced. Ozonation removes color, odor, and taste. This process also oxidizes iron, 
manganese, sulfide, and organics. 

Carbon Dioxide-Recarbonation: This process is used to lower the pH and alkalinity. It is effective 
in doing this, particularly in lime-softened water. 

Mixed Media Filters: Filtration removes small solids from the water being treated. Filtration is 
the process of passing water through material, such as sand, coal, granulated carbon and/or 
other substances to trap particles. 

Granulated Activated Carbon (GAC) Filtration: GAC filtration is effective for removal of many 
types of organic compounds, including those that can form potentially harmful byproducts after 
chlorination. This process removes synthetic organic compounds such as solvents, cleaning 
compounds, insecticides and herbicides. 

 

The facility is operated twenty-four (24) hours per day, seven (7) days per week.  Staff includes Nineteen 
(19) employees: One (1) Chief Plant Operator, One (1) Maintenance Supervisor, two (2) Mechanics, one 
(1) Instrumentation and Controls Technician, six (6) Operators, one (1) well crew leader, five (5) Water 
Well Operators, and three (3) Laboratory Technicians. The water plant is operated under the direction of 
the Water Resources Superintendent, Assistant Superintendent and Chief Water Plant Operator. 

 



Peak Flow During Month by Year 

(In Million Gallons)  2010 2011 2012 2013 2014 

January 8.8 10.7 8.7 9.6 10.3 

February 8 8.5 8.1 9.0 9.5 

March 8.7 12.9 11.4 10.1 11.1 

April 11.3 17 14.6 9.5 12.6 

May 14.3 15.3 14.8 11.7 16.3 

June 15.6 20.8 18.2 16.4 13.5 

July 18.7 21.4 22.1 19.8 17.4 

August 21.2 18.7 20 16.6 17.2 

September 16.8 19 18.5 17.7 18.0 

October 14.3 15.2 12.4 12.6 14.6 

November 11.6 10.7 11.6 10.2 10.04 

December 8.3 8.1 10.9 8.4 8.2 

Maximum for Year 21.2 21.4 22.1 19.8 18.0 

 

Average Daily Flow by Year 

Year  Gallons  

2010 10,037,612 

2011 10,640,288 

2012 11,220,194 

2013 9,701,952 

2014 11,155,121 

 

 

 

 

Annual Comparisons 

  2010 2011 2012 2013 2014 

January 231,379,703 238,467,052 227,125,859 233,835,583 236,873,402 

February 196,704,229 213,280,325 199,393,891 199,575,844 214,471,308 

March 224,823,016 289,504,682 256,773,352 245,423,681 256,829,266 

April 268,084,414 395,199,013 282,334,297 234,936,101 316,590,433 

May 320,241,559 350,232,135 371,983,004 272,385,303 390,485,908 

June 378,065,627 490,588,502 387,360,346 341,878,464 317,335,717 

July 426,087,931 616,258,331 581,463,371 425,928,971 398,640,412 

August 589,010,114 566,350,001 521,219,478 399,024,836 438,153,784 

September 381,986,152 453,838,469 457,337,622 413,291,726 380,498,569 

October 368,567,360 354,923,923 336,315,527 306,316,394 341,214,249 

November 270,525,873 246,860,056 291,773,385 245,423,391 234,940,990 

December 228,426,212 212,704,213 249,064,013 223,192,199 210,831,562 

 



 Water Production 2014  

 
January February March April May June July August September October November December Total 

Well08 2,452,401 1,591,134 1,690,325 4,093,835 4,181,631 1,862,003 3,020,755 3,422,466 2,377,899 3,127,937 2,751,023 2,129,674 32,701,083 

Well09 1,702,283 1,860,861 2,114,874 4,745,868 3,320,771 2,744,985 2,121,242 3,597,949 2,598,854 2,887,909 1,823,368 1,907,906 31,426,873 

Well10 38,298 0 0 786,632 1,729,942 248,597 827,720 608,291 789,142 984,197 926,955 907,143 7,846,917 

Well11 1,380,350 1,751,507 1,648,560 4,195,671 3,276,177 3,078,357 2,651,810 3,979,987 3,163,257 2,689,099 1,982,449 1,954,140 31,751,363 

Well14 576,290 743,091 764,773 2,307,637 1,475,761 180,001 868,375 742,287 1,023,134 1,200,460 1,121,622 735,760 11,739,190 

Well15 1,424,238 1,399,086 1,907,732 3,200,923 3,587,040 2,597,349 2,013,397 2,678,472 2,898,188 2,305,381 1,315,797 1,108,930 26,436,534 

Well18 245,025 522,720 149,924 1,880,980 1,462,580 21,269 1,174,951 1,104,364 1,281,820 852,124 151,609 0 8,847,367 

Well19 927,069 768,108 1,436,212 2,488,196 2,055,736 1,383,413 1,190,713 2,012,667 1,876,308 1,714,794 1,125,974 1,305,349 18,284,539 

Well20 1,313,617 760,198 1,540,436 2,374,346 2,457,994 1,087,566 1,731,736 2,192,123 1,795,457 943,094 710,307 854,054 17,760,926 

Well21 1,539,162 1,254,696 1,887,119 3,210,285 3,740,279 2,531,279 2,569,327 2,432,942 2,460,273 2,150,516 1,210,349 1,405,908 26,392,134 

Well22 1,326,319 887,904 1,299,819 3,299,372 2,500,370 562,000 2,181,226 2,222,043 1,915,443 1,248,400 75,169 1,134,610 18,652,675 

Well23 2,337,736 2,456,198 3,135,359 4,661,784 4,101,344 2,375,922 2,550,049 3,679,917 1,705,854 2,815,765 1,376,255 1,548,049 32,744,233 

Well24 4,584,239 3,684,546 5,957,153 6,562,996 6,896,194 3,800,457 5,651,376 5,985,561 3,994,123 4,277,520 2,353,076 2,127,399 55,874,640 

Well25 1,722,604 1,600,245 2,728,380 4,603,376 1,353,898 2,975,795 2,948,456 3,397,614 3,231,044 2,770,802 1,207,971 1,215,042 29,755,226 

Well26 1,541,375 1,086,418 3,903,786 839,014 2,561,989 828,926 1,666,253 1,722,955 1,981,285 1,179,354 965,992 1,001,430 19,278,777 

Well27 2,321,028 1,283,223 1,975,768 4,551,113 3,994,856 1,702,550 3,228,355 2,943,361 2,372,244 2,188,964 1,313,702 1,427,404 29,302,570 

Well28 2,149,572 1,709,622 1,313,395 3,650,441 2,599,657 555,145 1,922,917 1,657,312 908,505 1,800,557 1,064,089 999,135 20,330,346 

Well29 2,453,794 1,293,304 1,970,503 4,891,395 2,214,813 168,106 1,403,645 1,989,423 2,381,635 1,582,396 1,171,434 1,550,553 23,071,000 

Well31 1,574,397 1,821,498 2,257,920 4,860,323 2,603,696 786,012 2,108,027 2,334,339 2,129,867 2,796,716 1,899,510 1,299,736 26,472,039 

Well32 2,230,672 2,066,119 2,900,333 4,440,365 3,527,149 2,381,921 2,922,095 3,216,818 2,669,755 3,303,621 2,469,115 2,350,323 34,478,286 

Well33 1,853,473 1,234,951 1,880,827 3,199,643 3,965,388 2,702,219 3,364,755 3,300,411 2,665,482 2,182,725 2,268,743 2,384,674 31,003,291 

Well34 2,741,585 2,451,870 3,022,036 4,673,448 4,120,491 4,409,643 4,135,065 4,362,393 3,724,943 3,408,385 2,883,234 1,560,735 41,493,829 